UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PRO
ISED ID 6545A-U7PRO
Equipment Under Test U7-Pro

Test Report Serial Number | TR8575_01

Date of Tests 3-4 October 2023
Report Issue Date 3 November 2023

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.

® W\,
e ST
AN
TESTING AN
H oy

NVLAP LAB CODE 600241-0



UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1 UNII-3 Band

1.1 aMode

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 42.100000 5724.050000 5766.150000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 15.9 | PASS
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
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4 UNIFIED
&/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72000 GHz 5.72000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 50.000 MHz 50.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 500 ~ 500
Sweeptime 28.477 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 28.8 30.0 28.8 94.582 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5751.138614 | 12.825 30.0 | PASS
Ports
Port State
1| used
2 | used
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PSD Connector 1

Spectrum | I‘%’I
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PSD Connector 2
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LABORATORY 427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value

Start Frequency 5.73500 GHz 5.73500 GHz
Stop Freguency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 16.550000 0.500000 5736.725000 5753.275000

DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 14.8 | PASS

10T

Level indBm

(continuation of the "6 dB Bandwidth" table from column 6 ...)

6 dB Bandwidth

o -+
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Frequency in MHz
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LABORATORY 427 West 12800 South, Draper, UT 84020
Bandwidth
Spectrum I |u%:r|
Ref Level 20.00 dBm @ RBW 100 kHz
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Date: 3.0CT.2023 04:11:29

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
TR8575_U7-Pro_15.407_UNII-3_Annex Page 7 of 63
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 26.700000 - - 5731.550000 5758.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5745.000000 | PASS

99 % Bandwidth
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.
Result

DUT Frequency Result
(MHz)
5745.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5652.750000 -28.2 3.2 -25.0
5646.750000 -30.3 3.3 -27.0
5647.250000 -30.3 3.3 -27.0
5644.750000 -30.4 3.4 -27.0
5653.250000 -28.0 3.5 -24.6
5644.250000 -30.5 3.5 -27.0
5647.750000 -30.8 3.8 -27.0
5645.250000 -30.9 3.9 -27.0
5642.750000 -30.9 3.9 -27.0
5648.250000 -31.0 4.0 -27.0
5642.250000 -31.0 4.0 -27.0
5646.250000 -31.0 4.0 -27.0
5643.250000 -31.1 4.1 -27.0
5648.750000 -31.2 4.2 -27.0
5650.250000 -31.2 4.4 -26.8
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Spurious
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427 West 12800 South, Draper, UT 84020

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 20.000 dBm -10.000dBm
Attenuation 30.000dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 43.600000 5753.350000 5796.950000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 15.3 | PASS
26 dB Bandwidth
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UNIFIED
Wj COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

Spectrum I |mv3|
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Att 40 dB  SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@® 1Pk Max

10 dBm

0 dBm

—_— j s MML
;;::{JLW - UWWMJ\

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz 500 pts Span 50.0 MHz

T amme
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Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 16.550000 0.500000 - 5766.725000 5783.275000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 14.1 | PASS
TR8575_U7-Pro_15.407_UNII-3_Annex Page 12 of 63
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427 West 12800 South, Draper, UT 84020

Level indBm

6 dB Bandwidth

Bandwidth

Spectrum |
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Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 25.900000 - - 5762.150000 5788.050000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5775.000000 | PASS

99 9% Bandwidth
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Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5474.750000 -31.1 4.1 -27.0
5475.250000 -31.4 4.4 -27.0
5472.250000 -31.5 4.5 -27.0
5471.750000 -31.6 4.6 -27.0
5474.250000 -31.6 4.6 -27.0
5470.750000 -31.9 4.9 -27.0
5472.750000 -32.0 5.0 -27.0
5470.250000 -32.1 5.1 -27.0
5470.000000 -32.1 5.1 -27.0
5471.250000 -32.2 5.2 -27.0
5475.750000 -32.3 5.3 -27.0
5641.750000 -32.4 5.4 -27.0
5641.250000 -32.4 5.4 -27.0
5614.250000 -32.4 5.4 -27.0
5473.750000 -32.6 5.6 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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Spurious
30
20 1
c J
Jis)
=] 01
k=
T>, 4
<5
-
-201
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 59 5.95 6 6.05 6.1
Frequency in GHz
Limit S Threshold X Critical X Final Critical Sum Level
Gain
10T
o+t
o) ik
o
£ gt
-
§ -
2 74
g 7
5 ik
o
6
5+ t t t t t t t t t t t t t t t t t t t t t t t t |
5.47 5.5 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
Attenuation
5T
4+
m &
o
£ 3T
-
§ +
]
£ 27
o =+
(s}
1+
o+ t t t t t t t t t t t t t t t t t t t t t t t t |
5.47 5.5 5.55 5.6 5.65 57 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
TR8575_U7-Pro_15.407_UNII-3_Annex Page 16 of 63

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 49.900000 - - 5798.350000 5848.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 14.1 | PASS
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427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 16.500000 0.500000 - 5816.725000 5833.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 13.0 | PASS

6 dB Bandwidth
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Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 32.200000 - - 5808.550000 5840.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5825.000000 | PASS

99 9% Bandwidth
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result

(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5520.250000 -30.9 3.9 -27.0
5520.750000 -31.0 4.0 -27.0
5512.750000 -31.1 4.1 -27.0
5510.750000 -31.4 4.4 -27.0
5511.250000 -31.5 4.5 -27.0
5516.750000 -31.5 4.5 -27.0
5522.750000 -31.7 4.7 -27.0
5521.250000 -31.7 4.7 -27.0
5510.250000 -31.8 4.8 -27.0
5509.750000 -31.8 4.8 -27.0
5522.250000 -31.8 4.8 -27.0
5516.250000 -32.0 5.0 -27.0
5512.250000 -32.1 5.1 -27.0
5514.250000 -32.2 5.2 -27.0
5513.750000 -32.2 5.2 -27.0

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious
0T
20 1
&
5 07
kS
— -201
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 59 5.95 6 6.05 6.1
Frequency in GHz
Limit s Threshold X Critical X Final Critical Sum Level
Gain
10T
9+t
) ik
o
£ 8t
-
§ -
8 74
g
s ik
(s}
6
5+ t t t t t t t t t t t t t t t t t t t t t t t t |
5.47 5.5 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
Attenuation
5T
4+
m &
o
£ 3T
-
§ +
]
£ 27
o =+
(s}
1+
o+ t t t t t t t t t t t t t t t t t t t t t t t t |
5.47 5.5 5.55 5.6 5.65 57 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
1.2 ax Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 24.0 40.000000 | PASS
Tx Spurious Emission 5755.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 40.000000 | PASS
Tx Spurious Emission 5775.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 24.0 40.000000 | PASS
Tx Spurious Emission 5795.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 80.000000 | PASS
Tx Spurious Emission 5775.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 50.600000 5718.550000 5769.150000

DUT Frequency Max Level Result
(MH2) (dBm)
5745.000000 13.6 | PASS

(continuation of the "26 dB Bandwidth" table from column 6 ..)
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OMPLIANCE

)
C
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

5770 5775

&

20T
10T
5 ot
@ 0
£ +
)
3 -10T
4
whp) [
5715 5720 5730 5740 5750
Frequency in MHz
Bandwidth
Spectrum |
Ref Level 0.00 dBm @ RBW 200 kHz
o Att 10dB SWT 38 ps @ VBW 1 MHz Mode Auto FFT

SGL Count 200/

200

@® 1Pk Max

["V‘”\n

Usada

-10 dBm

J

-20 dBm

A

A

jﬁ/&m]un
240 dBm

)

-50 dBm

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 5.745 GHz

600 pts

Date: 4.0CT.2023 00:41:35

Span 60.0 MHz
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427 West 12800 South, Draper, UT 84020

UNIFIED
4 COMPLIANCE
LABORATORY

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.77500 GHz 5.77500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 28.4 30.0 28.4 99.724 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5753.712871 | 12.122 30.0 | PASS
Ports
Port | State
1| used
2 | used

TR8575_U7-Pro_15.407_UNII-3_Annex

PROPRIETARY

Page 24 of 63
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LABORATORY

427 West 12800 South, Draper, UT 84020

PSD Connector 1

Spectrum I

Ref Level 20.00 dBm @ RBW S00 kHz

Att 40dB » SWT 2ms @ VBW 2MHz Mode Auto FFT
SGL Count 100/100

@ 1Rm AvgPwr

10 dBm:

0 de

d8

-20 dBm

-30 dBm

-40 d8

-50 derr

60 dB

-70 dBm

CF 5.745 GHz 101 pts

]l

Date: 4.0CT.2023 00:42:15

PSD Connector 2
Spectrum I

Span 20.0 MHz
W:

Ref Level 20.00 dBm @ RBW S00 kHz

Att 40dB » SWT 2ms @ VBW 2MHz Mode Auto FFT
SGL Count 100/100

@ 1Rm AvgPwr

-40 d8

-50 derr

60 dB

-70 dBm

CF 5.745 GHz 101 pts

]l

Date: 4.0CT.2023 00:42:22

Span 20.0 MHz
W:
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&/ UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value

Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 18.950000 0.500000 5735.575000 5754.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 13.8 | PASS
6 dB Bandwidth
0T
207
& 104
a 10
= 1
|
-101 18.95 MHz
5725 5730 5735 5740 5745 5750 5755 5760 5765
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Spectrum |

(=)

Ref Level 20.00 dBm

@ RBW 100 kHz

Att 40 dB  SWT 56.8 us @ YBW 300 kHz Mode Auto FFT
SGL Count 200/200

@® 1Pk Max

10 dBm

0 dBm

-10 dBm A, ““"‘WlL.,“L i |-ﬁa- .I“. §i q"jl ﬂmjb_ﬁ.hﬁn] .«.A\A )JIIW.JLP«

-20 dBm /

=30 dBm

WMN T

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz

800 pts

Date: 4.0CT.2023 00:42:30

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 40.0 MHz

T
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 26.100000 - - 5731.450000 5757.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5745.000000 | PASS

99 % Bandwidth
357
307
201
£
R
£ 101
s |
3
04
-107
5725 5730 5735 5740 5745 5750 5755 5760 5765
Frequency in MHz
Bandwidth
Spectrum I lné,l
Ref Level 20.00 dém @ RBW 200 kHz
Att 40dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dB
0de
A A AT A AA | SIS T
-10 dB| /{— A r\\
-20 dBm - Pas
AV R T P
-30 dBm 1
-40 dBrm
-50 derm
-60 d
-70 dBn
CF 5.745 GHz 400 pts Span 40.0 MHz
]
il i
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

(MHz)

DUT Frequency

Result

5745.000000 | PASS

Final measurements

Frequency
(MHz)

Level Pre
Measurement
(dBm)

level Limit
(dBm) | (dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
5651.250000 -30.5 4.5 -26.1
5649.750000 -32.2 5.2 -27.0
5650.750000 -31.7 5.2 -26.4
5643.750000 -32.3 5.3 -27.0
5650.250000 -32.1 5.3 -26.8
5651.750000 -31.2 5.5 -25.7
5644.250000 -32.7 5.7 -27.0
5643.250000 -32.7 5.7 -27.0
5645.750000 -33.0 6.0 -27.0
5645.250000 -33.0 6.0 -27.0
5642.750000 -33.1 6.1 -27.0
5988.750000 -33.2 6.2 -27.0
5653.250000 -30.9 6.3 -24.6
5641.250000 -33.3 6.3 -27.0
5989.250000 -33.4 6.4 -27.0
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\7

427 West 12800 South, Draper, UT 84020

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

Spurious

Level indBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit - Threshold X Critical X Final Critical Sum Level
Gain
107
g_-
a 4
o
£ 8t
—
§ -
(&)
e IT
<
s 1
o
6
s +—+—+—+—+—+—+—+——+—+—+——+——+——+——+——+—+—+—+—+——+——+—+—+—+—
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
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427 West 12800 South, Draper, UT 84020

Attenuation

Connectorl in dB

5.75 5.8 5.85 5.9
Frequency in GHz

Connectorl Connector2

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 20.000 dBm AUTO
Attenuation 30.000dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 57.400000 5747.550000 5804.950000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 13.9 | PASS
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\7

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

30 7
20 1
5 101
@ 10
=
£ o1
-
] P
5745 5750 5760 5770 5780 5790 5800 5805
Frequency in MHz
Bandwidth
Spectrum I Ing,?l
Ref Level 20.00 d&m @ RBW 200 kHz
Att 40dB  SWT 38 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dB
0dBm
/\N\/“uw/\r\..q,\,/t, an,mr‘l
-10 dBrm MJ
-20 dBr pd il
LTS i L
w Tl
-39,..“ T i
40 dBrm
-50 dBrm
-60 de
-70 d@
CF 5.775 GHz 600 pts Span 60.0 MHz
]

Jjl i

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.200000 0.500000 - 5765.375000 5784.575000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MH2) (dBm)
5775.000000 12.8 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

6 dB Bandwidth

357
301

10; M\«/MWMMM\MW
e s | Mg,

-10

Level indBm

o

5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz

Bandwidth

Spectrum |

Ref Level 20.00 dBm @ RBW 100 kHz

Att 40dB  SWT 56.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

<B)

10 dBm

0dém
-10 dBm J
-20 dBm

-30 dBm

|
]
;

-40 dBm

-50 dBm

-60 dBm:

-70 dBm

CF 5.775 GHz 800 pts Span 40.0 MHz

1 J w
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 32.900000 - - 5758.350000 5791.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5775.000000 | PASS

99 9% Bandwidth
357
301
201
£
§
b m
F 4
8
o
Jon S NN
-10
5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz
Bandwidth
Spectrum I [na
Ref Level 20.00 dém @ RBW 200 kHz
Att 40dB  SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 d8
0ds
[’\H\« ANArANAA PN AL V] f\\
-10 dB \j \
-20\9"“:“1‘ ot VT AP At \/wt\f\_\
-30 dem
-40 de
-50 dBr
-60 df
-70 dBm
CF 5.775 GHz 400 pts Span 40.0 MHz
1
il w
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Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5475.750000 -30.3 3.3 -27.0
5475.250000 -30.3 3.3 -27.0
5477.250000 -31.2 4.2 -27.0
5474.750000 -31.3 4.3 -27.0
5647.750000 -31.5 4.5 -27.0
5476.750000 -31.7 4.7 -27.0
5473.750000 -31.8 4.8 -27.0
5648.250000 -31.8 4.8 -27.0
5639.750000 -32.0 5.0 -27.0
5474.250000 -32.0 5.0 -27.0
5476.250000 -32.1 5.1 -27.0
5640.250000 -32.1 5.1 -27.0
5610.750000 -32.2 5.2 -27.0
5470.250000 -32.3 5.3 -27.0
5470.000000 -32.3 5.3 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious
30
20 1
. J
m
=] 01
kS
g -4
-
-201
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit s Threshold X Critical X Final Critical Sum Level
Gain
0T
g_-
) ik
o
£ 8t
—
§ -
(&)
2 77
<
S ik
(s}
6
s+—F——————+———————
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
Attenuation
5T
4+
[a I =
o
S 3t
—
§ +
(&)
2 27
<
o 4
(s}
1+
+—t—t
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
TR8575_U7-Pro_15.407_UNII-3_Annex Page 36 of 63

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 60.200000 - - 5791.150000 5851.350000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 14.1 | PASS

26 dB Bandwidth

251
207

Level indBm
o

-10
- — Mo,
-20

5790 5800 5810 5820 5830 5840 5850 5860
Frequency in MHz

Bandwidth
Spectrum I [%]
Ref Level 0.00 d8m @ RBW 200 kHz
bo At 10dB  SWT 47.5ps » VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
e [\’\LMW WW i
-20 derm WM/}U ¥ Aﬁm LA"M LY
Al
,Lu}"!.&-.f"‘/‘w w x
-40 dBrm Y
-50 dBm
-60 dBrm
-70 dBr
-80 de
-90 d
CF 5.825 GHz 700 pts Span 70.0 MHz
Jjl w
o 0 0p: 08
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Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 19.250000 0.500000 - 5815.375000 5834.625000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 10.3 | PASS

6 dB Bandwidth

3517
307

201

Level indBm

5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz

Bandwidth
Spectrum I [na
Ref Level 20.00 dém @ RBW 100 kHz
Att 40 dB SWT 56.8 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dB
0 de
-10 dB e rf\u‘mz«mwnf
by TN T o i L S
daae
-30 dB
-40 dB
-50 dB
-60 di
-70 dBrmr
CF 5.825 GHz 800 pts Span 40.0 MHz
i [
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 34.800000 - - 5806.850000 5841.650000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5825.000000 | PASS
99 9% Bandwidth
40
30
&
@ 20
£
g 10 m
3
0 |
VYA
5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz
Bandwidth
Spectrum I lné,l
Ref Level 20.00 dém @ RBW 200 kHz
Att 40dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 def
0 de:
e N i S
-10 dB W‘/\/(V‘ A WP WAL N \
fan
TP WS ™ Y.
nhar W ,\’VVL"‘\/\,
-30 dB
40 dB
-50 dBr
-60 d
-70 dBn
CF 5.825 GHz 400 pts Span 40.0 MHz
.
)i 0
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result

(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5520.250000 -30.3 3.3 -27.0
5520.750000 -30.6 3.6 -27.0
5511.250000 -30.8 3.8 -27.0
5521.750000 -30.9 3.9 -27.0
5521.250000 -31.1 4.1 -27.0
5522.250000 -31.2 4.2 -27.0
5513.250000 -31.5 4.5 -27.0
5512.750000 -31.8 4.8 -27.0
5510.750000 -31.9 4.9 -27.0
5513.750000 -32.0 5.0 -27.0
5511.750000 -32.2 5.2 -27.0
5519.750000 -32.2 5.2 -27.0
5509.750000 -32.4 54 -27.0
5522.750000 -32.6 5.6 -27.0
5509.250000 -32.7 5.7 -27.0

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious
0T
20
. J
o
S 0
£
% J
-201
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit Threshold X Critical X Final Critical Sum Level
Gain
10T
g_-
) ik
o
£ 8t
—
§ -
8 7__
S
5 ik
(s}
6
5+ t t t t t t t t t t t t t t t t t t t t t t t t |
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
Attenuation
5T
4+
m &
o
S 3t
—
é +
]
£ 27
o 4
(s}
1+
o+ t t t t t t t t t t t t t t t t t t t t t t t t |
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
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M UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 80.850000 - - 5711.875000 5792.725000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 11.6 | PASS

26 dB Bandwidth

207

o

Level indBm

5695 5720 5740 5760 5780 5800 5815
Frequency in MHz

Bandwidth

Spectrum I [@

Ref Level 20.00 dBm @ RBW 300 kHz

Att 40dB  SWT 50.6 s ® VBW 1 MHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

10 d8

0dém

T gAY A0, 01,

-20 d8 !]) k

-30 denm Wﬁw 2 \ JU"F\WJAM
;’;‘ g
-50 derr

-60 d8

-70 dm

CF 5.755 GHz 800 pts Span 120.0 MHz

il w
T.2023 01:24:13
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M UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.400000 0.500000 - 5735.775000 5774.175000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 6.5 | PASS

6 dB Bandwidth

-101

i ew—

5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz

207

Level indBm
L9

Bandwidth

Spectrum I [@

Ref Level 20.00 dém @ RBW 100 kHz

Att 40 dB SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

10 dB

0dém

-10 dB

) T B e i, s

-20 dB

-30 dBr M} \\.

e L Al ™
-50 dBrr

-60 dB

-70 dBrmr

CF 5.755 GHz 1600 pts Span 80.0 MHz )

i [
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.500000 - - 5735.625000 5774.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5755.000000 | PASS
99 9% Bandwidth
307
20 1
E 1 /\/\N\/""WV\/\/W\A/\[\'/\,/\/\/\NW
o 10
£
g o
-
101 P
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
Spectrum I lné,l
Ref Level 20.00 dém @ RBW 500 kHz
Att 40dB  SWT 18.9ps @ VBW 2MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dB
0de
AL
-10 dB { S i VM\V\PJ\MMWK”%
-20 dém A’/‘,I \
A \,
| 20 a0 GRS -
-40 dBrm
-50 derm
-60 d
-70 dBn
CF 5.755 GHz 320 pts Span 80.0 MHz
]

)i (")
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5755.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5656.750000 -22.8 0.8 -22.0
5657.250000 -22.9 1.2 -21.6
5651.250000 -27.4 13 -26.1
5656.250000 -24.0 17 -22.4
5645.750000 -29.0 2.0 -27.0
5649.750000 -29.2 2.2 -27.0
5646.250000 -29.2 2.2 -27.0
5649.250000 -29.2 2.2 -27.0
5651.750000 -28.0 2.3 -25.7
5653.750000 -26.5 2.3 -24.2
5654.250000 -26.5 2.6 -23.9
5657.750000 -24.0 2.8 -21.3
5650.750000 -29.3 2.8 -26.4
5650.250000 -29.7 2.9 -26.8
5645.250000 -29.9 2.9 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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\7

UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Level indBm

Connectorl in dBi

Connectorl indB

Spurious

0T
20T
o+
5.4:7 5:5 : 5.:'35 : 5.:6 : 5.(:35 : 5.:7 : 5.:75 : 5.:8 : 5.;35 : 5.:9 : 5.;)5 : (:5 : 6.;5 : 6.:1
Frequency in GHz
Limit Threshold X Critical X Final Critical Sum Level
Gain
10T
1
g+
1
6__
5+t } } } } } +— +— } +— +— } } } } } } +— +— |
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
Attenuation
5
A
N
1
1
5.4I7 5.I5 | 5.;35 | 5.I6 | 5.I65 | 5.I7 | 5.I75 | 5.I8 | 5.£I35 | 5.I9 | 5.‘:35 | 6 | 6.65 | 6I1

Frequency in GHz

Connectorl Connector2
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 91.454273 - 5728.673163 5820.127436

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MH2) (dBm)
5775.000000 11.9 | PASS
26 dB Bandwidth
251
201
101
£
&
=
ER
-
-101
Wy
-201
5725 5740 5760 5780 5800 5825
Frequency in MHz
Bandwidth
Spectrum I |‘§’7’|
Ref Level 20.00 dém @ RBW 300 kHz
Att 40dE SWT 38ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dB
0 dém
0 AN A A VAN f
-20 d8 7 M
-30 dim A MWM@MH
SUN W
-40 derm
-50 dBrr
-60 dg
-70 dBr
CF 5.775 GHz 667 pts Span 100.0 MHz

)i ")
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M UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.150000 0.500000 5755.875000 5794.025000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MH2) (dBm)
5775.000000 9.7 | PASS

6 dB Bandwidth
257
20 71
10
= o
g
- -10
1 mae |
-207

5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz

Bandwidth

Spectrum I [@

Ref Level 20.00 dém @ RBW 100 kHz

Att 40dB  SWT 94,7 ps @ VBW 300 kHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

10 d8

0dém

-10 dBy kbt in 'M—]

20 d8

-30 dam " “‘4”) L‘%mh‘ arh
Wt D iy
-40 de

-50 dBr

60 d8

-70 dBm

CF 5.775 GHz 1600 pts Span 80.0 MHz

) ]
P OOEA! 0180552
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 43.250000 - 5752.375000 5795.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5775.000000 | PASS
99 9% Bandwidth
357
30 7
20 1
£
5
]
£ 101
s |
3
04
_10-M\/wvw/ M
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Bandwidth
Spectrum I lné,l
Ref Level 20.00 dém @ RBW 500 kHz
Att 40dB  SWT 18.9ps @ VBW 2MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dB
0de
/“”V WA ANCAN oA~ A
-10 dB| A
-20 dém / \
A /-’/
’\M’J\/\/V \\/\’\ TI\/"\‘f\f M AR
-30 dBm
-40 dBrm
-50 derm
-60 d
-70 dBn
CF 5.775 GHz 320 pts Span 80.0 MHz
]

)i (")
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5647.750000 -28.3 1.3 -27.0
5648.250000 -28.5 15 -27.0
5647.250000 -28.7 1.7 -27.0
5648.750000 -28.9 1.9 -27.0
5649.250000 -29.9 2.9 -27.0
5476.750000 -30.0 3.0 -27.0
5476.250000 -30.5 3.5 -27.0
5649.750000 -30.5 3.5 -27.0
5635.750000 -30.5 35 -27.0
5635.250000 -30.6 3.6 -27.0
5646.750000 -30.7 3.7 -27.0
5634.750000 -30.7 3.7 -27.0
5477.250000 -30.7 3.7 -27.0
5642.250000 -31.0 4.0 -27.0
5637.750000 -31.0 4.0 -27.0

Measurement Settings

Start Frequency

(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

Level indBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit - Threshold X Critical X Final Critical Sum Level

Gain

Connectorl in dBi

547 5.5 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Connectorl Connector2

Attenuation

Connectorl indB

5.47 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Connectorl Connector2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 93.103448 - 5749.122939 5842.226387

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MH2) (dBm)
5795.000000 12.3 | PASS

26 dB Bandwidth

251
201
101
£
g A
£ 0
&
-
-101
Lis — N
-20
5745 5760 5780 5800 5820 5845
Frequency in MHz
Bandwidth
Spectrum I [na
Ref Level 20.00 dém @ RBW 300 kHz
Att 40dB SWT 38 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 def
0 de:
i MDA AN www\ww‘w
-20 dBm J \
e
30 g ﬂ-u peh [ Nwﬁ W‘V“\m,l\,f\!{l g L
M,,,I'%J\ i ‘/J\ﬂ,,v
40 dB
-50 dBr
-60 df
-70 dBm
CF 5.795 GHz 667 pts Span 100.0 MHz
il o
2023 01:52:59
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.250000 0.500000 5775.875000 5814.125000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MH2) (dBm)
5795.000000 6.8 | PASS

251
207

101

01

Level indBm

-20

6 dB Bandwidth

MMWWW

mew

5790

5800

5830 5835

5755 5760 5770 5780 5810 5820
Frequency in MHz
Bandwidth

Spectrum I lné,l
Ref Level 20.00 dém @ RBW 100 kHz

Att 40dB  SWT 94.7 ys @ VBW 300 kHz Mode Auto FFT

SGL Count 200/200
@ 1Pk Max

10 d8

0 dei

o oyt bty ey

A

-20 dém r [

30 SB;'_W‘M}‘ b \""‘7"‘ - M‘.“‘?ﬁ‘hﬁm
-40 der

-50 derr

-60 di

-70 dm

CF 5.795 GHz 1600 pts

1

Span 80.0 MHz
1
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 46.500000 - 5773.125000 5819.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5795.000000 | PASS
99 9% Bandwidth
351
301
201
£
53]
]
£ 101
S
3
04
_10_W \”m'\'\/w
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
Spectrum I lné,l
Ref Level 20.00 dém @ RBW 500 kHz
Att 40dB  SWT 18.9ps ® VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 d8
0ds
LA N A~ Nn
10d8 i A/\/’/L\” iy Qo
-10d8 { \
-20 dBm /;J - e
ANV N A N ]
-30 dem
-40 dem
-50 dB
-0 d
-70 de
CF 5.795 GHz 320 pts Span 80.0 MHz
1
il w
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5482.750000 -31.4 4.4 -27.0
5483.250000 -31.5 4.5 -27.0
5638.750000 -32.0 5.0 -27.0
5639.250000 -32.1 5.1 -27.0
5647.250000 -32.2 5.2 -27.0
5646.750000 -32.4 5.4 -27.0
5495.750000 -32.4 5.4 -27.0
5505.250000 -32.4 5.4 -27.0
5482.250000 -32.4 5.4 -27.0
5478.250000 -32.5 5.5 -27.0
5480.250000 -32.6 5.6 -27.0
5505.750000 -32.6 5.6 -27.0
5478.750000 -32.6 5.6 -27.0
5496.250000 -32.7 5.7 -27.0
5495.250000 -32.7 5.7 -27.0

Measurement Settings

Start Frequency

(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

T
20 1

Level indBm

547 5.5 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Critical X Final Critical Sum Level

Gain

Connectorl in dBi

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Connectorl Connector2

Attenuation

Connectorl indB

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Connectorl Connector2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 87.500000 - 5730.250000 5817.750000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MH2) (dBm)
5775.000000 11.9 | PASS
26 dB Bandwidth

2T
10T

ST

g o7

% -10T
P IR S 4 e | \rL st A
5680 57I00 I 57:50 I 58I00 I 58:50 58I70

Frequency in MHz

Bandwidth

Spectrum I Iné:'l

Ref Level 20.00 d&m @ RBW 1 MHz

Att 40de  SWT 26.7 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 de

0 dém

-10 dBm {NA/\‘/\ e ¥V L f v \
-20 derm \
T

-30 dém

3/0\,55/?14‘ WA W/\/J . \vw_,\ LPPPTN | LN V2N

-70 d

CF 5.775 GHz 380 pts Span 190.0 MHz
L 1] w '
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 80 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.250000 0.500000 5735.875000 5814.125000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MH2) (dBm)
5775.000000 0.4 | PASS
6 dB Bandwidth

o

-20

-30
-401

5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz

Level indBm

Bandwidth

Spectrum I lné,l

Ref Level 10.00 dém @ RBW 100 kHz

Att 30dB  SWT 189.5 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 de

-10 dem

-20 dB| e Aol e A b

- [ ’ J A W\]
) l

Y,

-60 dBrr WWMW

-70 di

-80 dém

CF 5.775 GHz 5200 pts
il o

Span 160.0 MHz
]
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.000000 - 5735.750000 5813.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MH2)
5775.000000 | PASS

99 9% Bandwidth
157
107 /\A""/WWM
01
£
R
£ -101
E
3
-207
|
-307
5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz
Spectrum Iﬂgl]
Ref Level 10.00 dém @ RBW 1 MHz
Att 30dB  SWT 22.9 ys @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dém
10 d8 PAS L PO o VAN S A =
// \L
-30 dém
/
K S
40 def s -
R s PO P
-50 de
-60 de
-70 di
-80 dei
CF 5.775 GHz 320 pts Span 160.0 MHz
]
il i
Date: 4.0CT.2023
Bandwidth
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Tx Spurious Emission (5775 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
5644.250000 -30.7 3.7 -27.0
5643.750000 -30.8 3.8 -27.0
5643.250000 -31.4 4.4 -27.0
5649.750000 -31.9 4.9 -27.0
5649.250000 -32.0 5.0 -27.0
5644.750000 -32.3 5.3 -27.0
5631.750000 -32.6 5.6 -27.0
5640.750000 -32.7 5.7 -27.0
5641.250000 -32.7 5.7 -27.0
5637.250000 -32.7 5.7 -27.0
5636.750000 -32.7 5.7 -27.0
5648.750000 -32.8 5.8 -27.0
5620.250000 -32.8 5.8 -27.0
5631.250000 -32.9 5.9 -27.0
5650.250000 -32.7 5.9 -26.8

Measurement Settings

Start Frequency

(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2
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Spurious
30T
20
£
T o
kS
- -201
547 55 555 5.6 5.65 5.7 575 58 5.85 59 5.95 6 6.05 6.1
Frequency in GHz
Limit - Threshold X Critical X Final Critical Sum Level
Gain
10T
g_-
) ik
o
£ gt
—
§ -
3 74
g
S ik
(s}
6
5+ t t t t t t t t t t t t t t t t t t t t t t t t |
547 55 5.55 5.6 5.65 57 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
Attenuation
5T
4+
m &
o
c 4
= 3
§ +
]
£ 27
o 4
(s}
1+
o+ t t t t t t t t t t t t t t t t t t t t t t t t |
547 55 5.55 5.6 5.65 57 5.75 5.8 5.85 59 5.95 6 6.05 6.1
Frequency in GHz
Connectorl Connector2
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-- End of Report —
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